
 

 

Initial Environment Examination 

This initial environment examination report has been submitted to ADB by Project implementation Unit –
UEAP, Tourism (Kumaon), Nainital and is made publicly available in accordance with ADB’s Public 
Communications Policy (2011). It does not necessarily reflect the views of ADB.  

This initial environment examination report is a document of the borrower. The views expressed herein do 
not necessarily represent those of ADB's Board of Directors, Management, or staff, and may be preliminary 
in nature. In preparing any country program or strategy, financing any project, or by making any designation 
of or reference to a particular territory or geographic area in this document, the Asian Development Bank 
[...]
about 83 km northerly of Pithoragarh along the route of the Kailash-Mansarovar pilgrimage 

tour. The name of the town may originate from the Hindi words for "mountain peak" (dhar) and 

https://en.wikipedia.org/wiki/Himalayas
https://en.wikipedia.org/wiki/Pithoragarh


 

 

 

27 

 

"stove" (chulha) because the valley in which it lies resembles a stove. The town is situated in a 

beautiful valley at 915 m elevation and is 83 km from its district headquarters, Pithoragarh.  

33. It is proposed to replace the existing system of sewage disposal of septic tank and soak pit with 

the STP of 10 KLD capacity and to install 5 nos. 20 watts solar street lights at 3 bedded KMVN 

TRH for lighting of premises. 

  

TRH DHARCHULA                         VIEW OF PARKING ROAD 
 

34. Gangolihat: It is a place 77 km from Pithoragarh at Gangolihat, famous for an ancient Temple 

of Goddess Kali-Mother Deity of Indian Army's Kumaon Regiment. Hatkalika Temple was 

established by Sankaracharya as a Mahakali Shakti Peeth at Gangolihat.  

35. It is proposed to replace the existing system of sewage disposal of septic tank and soak pit with 

the STP of 5 KLD capacity and to install 06 nos. 20 watts solar street lights at 14 bedded 

KMVN TRH for lighting of premises. 

  
TRH GANGOLIHAT 

36. Patalbhuneshwar: At a distance of 14 km from Gangolihat, there is a village located in Tehsil 

Didihat, named Bhubneshwar, where beautiful underground cave of Patal Bhubaneshwar, the 

subterranean shrine of Lord Shiva is situated with sprawling interiors exist. Limestone rock 

formations have created various spectacular stalactite and stalagmite figures. This cave has 



 

 

 

28 

 

narrow tunnel like opening which leads to a number of caves. The cave is fully electrically 

illuminated.  

37. It is proposed to replace the existing system of sewage disposal of septic tank and soak pit with 

the STP of 5 KLD capacity and to install 05 nos. 20 watts solar street lights at 12 bedded 

KMVN TRH for lighting of premises. 

 
T.R.H PATALBHUVANESHWAR 

38. Munsyari: Its name refers to a 'place with snow'. Situated on the banks of Goriganga River, it is 

a fast-growing tourist destination, and mountaineers, glacier enthusiasts, high altitude trekkers 

and nature lovers commonly use it as their hub or base camp. Munsyari also falls on the ancient 

salt route from Tibet and is at the entrance of the Johar Valley, which extends along the path of 

the Goriganga River to its source at the Milam Glacier. It is inhabited mainly by the Shauka 

tribe. The town is surrounded by snow-capped peaks, with a key attraction being the trekking 

route to Khalia Top.  

39. It is proposed to replace the existing system of sewage disposal of septic tank and soak pit with 

the STP of 10 KLD capacity and to install 08 nos. 20 watts solar street lights at 48 bedded 

KMVN TRH for lighting of premises. 

 
T.R.H MUNSYARI 

40. Chaukori: Chaukori is a hill station in the Pithoragarh District set among the lofty peaks of the 

western Himalayan range in the Kumaon division of Uttarakhand, India. Chaukori is located in 



 

 

 

29 

 

Berinag tehsil of Pithoragarh district. It is situated 10km away from sub-district 

headquarter Berinag and 86km away from district headquarter Pithoragarh. Chaukori's elevation 

is 2010 m with spectacular panoramic views of the snowy peaks of Nanda Devi, Nanda Kot and 

the Panchchuli group.  

41.  It is proposed to replace the existing system of sewage disposal of septic tank and soak pit with 

the STP of 10 KLD capacity and to install 15 nos. 20 watts solar street lights at 60 bedded 

KMVN TRH for lighting of premises. 

                  

             TRH CHAUKORI 
42. Birthi: Birthi falls is located about 14 Km from Tejam, near Munsiyari in Pithoragarh District 

Uttarakhand. The Cascading Fall surge from 400 feet above sea level and can also be reached 

from Kalamuni pass. The Birthi falls is about 35 Km’s from Munsiyari and can be approached 

easily by a short trek.  

43. It is proposed to replace the existing system of sewage disposal of septic tank and soak pit with 

the STP of 5 KLD capacity and to install 10 nos. 20 watts solar street lights at 30 bedded 

KMVN TRH for lighting of premises. 

TRH Birthi 

44. Thal: Thal is a village in Berinag Tehsil in Pithoragarh district of Uttarakhand State, India. It is 

located 32 Km towards North from District head quarters Pithoragarh and 7 Kms from Berinag.  

https://en.wikipedia.org/wiki/Pithoragarh
https://en.wikipedia.org/wiki/Nanda_Devi
https://en.wikipedia.org/wiki/Nanda_Kot


 

 

 

30 

 

It is proposed to replace the existing system of sewage disposal of septic tank and soak pit with 

the STP of 5 KLD capacity at 16 bedded KMVN TRH. 

 

Proposed Project Area in the district Bageshwar 

45. Bageshwar: Bageshwar is a district of Uttarakhand state in northern India. The town 

of Bageshwar is the district headquarters and is in the eastern Kumaon region of Uttarakhand, 

and is bounded on the west and northwest by Chamoli District, on the northeast and east 

by Pithoragarh District, and on the south by Almora District.  

46. It is proposed to replace the existing system of sewage disposal of septic tank and soak pit in the 

34 bedded TRH at Bageshwar. A STP of 5 KLD capacity and installation of 10 nos. 20 watts 

solar street lights for lighting of premises is proposed. 

 
                TRH Bageshwar 

47. Kausani: Kausani is located 52 Km north of Almora. There are very few places in the 

Himalayas that can compare with the beauty of Kausani - a picturesque hill station famous for 

its scenic splendour and its spectacular 300 km-wide panoramic view of Himalayan peaks 

like Trisul, Nanda Devi and Panchchuli. Kausani lies atop a ridge at an altitude of around 1890 

m amidst dense pine trees overlooking Someshwar valley on one side and Garur and Baijnath 

Katyuri valley on the other. Mahatma Gandhi called this place the 'Switzerland of India', due to 

similarity in landscape.  

48. It is proposed to replace the existing system of sewage disposal of septic tank and soak pit with 

the STP of 10 KLD capacity and to install 25 nos. 20 watts solar street lights at 60 bedded 

KMVN TRH for lighting of premises. 

https://en.wikipedia.org/wiki/Uttarakhand
https://en.wikipedia.org/wiki/India
https://en.wikipedia.org/wiki/Bageshwar
https://en.wikipedia.org/wiki/Kumaon_division


 

 

 

31 

 

 

TRH KAUSANI 

49. Baijnath: Baijnath has remained the capital of Katyuri Kings, who ruled the area from 7th-11th 

century AD then it was known as Kartikeyapura and lies in the centre of 'Katyur' valley; in 

1901. There is a famous Baijnath Mandir (Lord Shiva) on the bank of the river which is said to 

have been built by the Kumaon Katyuri king in around 1150 A.D. and it was capital of the 

Katyuri dynasty of kings who ruled Uttarakhand during 12th and 13th century, also the town of 

Baijnath draws its name from the temple. Situated on the left bank of the Gomti River at an 

elevation of 1126 mts, the temples are constructed in stone.  

50. It is proposed to replace the existing system of sewage disposal of septic tank and soak pit with 

the STP of 5 KLD capacity and to install 08 nos. 20 watts solar street lights at 18 bedded 

KMVN TRH for lighting of premises. 

 
TRH BAIJNATH 

51. Khati: Khati is a village panchayat located in the Bageshwar district of Uttarakhand state, India. 

Khati village is located in Kapkot Tehsil of Bageshwar district in Uttarakhand, India. It is 

situated 35km away from sub-district headquarter Kapkot and 59km away from district 

headquarter Bageshwar. It is proposed to install 06 nos. 20 watts solar street lights at 20 bedded 

KMVN TRH for lighting of premises. 

 

https://en.wikipedia.org/wiki/Katyuri_Kings


 

 

 

32 

 

 
TRH KHATI 

52. Dwali: Dwali is a small village located in Bageshwar of Bageshwar district, Uttarakhand with 

total 18 families residing. In 2011, literacy rate of Dwali village was 68.00 % compared to 78.82 

% of Uttarakhand. The male literacy stands at 90.48 % while female literacy rate was 51.72 %.  

It is proposed to install 06 nos. 20 watts solar street lights at 20 bedded KMVN TRH for 

lighting of premises. 

 

TRH Dwali 

53. Kathaliya: Kathalia is a halt on the famous pindari glacier trek route situated at an elevation of 

3206 mtrs. Kathalia is the last inhabited village enroute sunderdhunga glacier. It is proposed to 

install 04 nos. 20 watts solar street lights at 8 bedded KMVN TRH for lighting of premises. 

 

CAMP KATHALIA 



33 

 

54. Jatoli: Jatoli is a halt on the famous pindari glacier trek route situated at an elevation of 2440 

mtrs. Jatoli can be reached after a trek of 15 km from Dhakuri- Khati- Jaitoli. It is proposed to 

install 04 nos. 20 watts solar street lights at 8 bedded KMVN TRH for lighting of premises 

 

TRH JATOLI 

55. Loharkhet: Loharkhet is situated at an elevation of 1760mtrs and is the first step towards the 

pindari glacier trek route and kafni glacier trek route. The trek from here is easy but quite steep 

and goes through dense forest. It is proposed to replace the existing system of sewage disposal 

of septic tank and soak pit with the STP of 5 KLD capacity and to install 06 nos. 20 watts solar 

street lights at 25 bedded KMVN TRH for lighting of premises. 

 

TRH LOHARKHET 

56. Dhakuri: Dhakuri is a very famous halt in the pindari glacier trek route and starts from 

loharkhet to dhakuri. Dhakuri is situated at an elevation of 2680 mtrs amisdt dense forest. View 

of snow capped peaks of southern walls of the nanda devi sanctuary is visible from Dhakuri 

khal. It is proposed to install 06 nos. 20 watts solar street lights at 20 bedded KMVN TRH for 

lighting of premises.



 

 

 

34 

 

 

      TRH DHAKURI 

 

E.  Project Implementation Schedule 

57. The implementation period for the UEAP is around 3 years with a construction period of around 

3 years. All UEAP components are expected to be completed by October 2017. 

 

F. Design features 

Design Basis 

58. The works under the project are proposed to be designed as per norms/directions recommended 

by Govt. of India, such as BIS, Forest-conservation act, ADB Safeguards Policy (Environment), 

Union Government’s Laws, Policies, and Regulations, State Government’s Policies, Safeguards 

Policy, Indigenous People, forest rulers Policy Principles and Uttarakhand Pollution Control 

Board etc.   

Design Basics, Treatment Scheme & Process                                                                                         

Design Basics: 
 Flow rate:          5 m3/day or 0.25 m3/hr. 

 Nature of wastewater:                    Combined Sewage.                                                                     

 Characteristics of inlet/outlet of STP:     (Assumed as Standard Design) 

 

Parameters Inlet/Raw Outlet/Treated 

pH 6.5 to 8.5 7.0 to 8.5 

SS 150-300  mg/l < 10 mg/l 

BOD 200-350 mg/l < 10mg/l 

COD 400-600 mg/l < 50 mg/l 

Oil & Grease 20-50 mg/l < 5 mg/l 

 
Treatment scheme & process: 

 Screening, collection, equalization and transfer of wastewater to FAB/ MBBR reactor. 

 Biological treatment of wastewater using FAB/MBBR Media. 



 

 

 

35 

 

 Secondary clarification of biologically treated wastewater using Tube Deck Media. 

 Dis-infection of treated water using sodium hypochlorite. 

 Optional Filtration of Chlorinated treated water using Sand media filter and carbon filter. 

 Reuse of treated water in horticulture, plantation, floor washing, Fountain & Toilet Flushing 

after followed by Tertiary Treatment. 

 

Technical Specifications 

1.  STP shall be MSEP prefabricated compact package type made of 5mm thick M.S. sheet, smell 

free and shall consume less power. 

2.  Bar Screen: The Bar Screens of SS materials are considered in the scope for better life. The 

perforated Bar Screens are considered to get maximum area for trapping of large floatable & 

rubber, plastic etc. and to avoid the mechanical abrasion of downstream equipments. Two bar 

screens of 15 mm spacing followed by 10 mm spacing are considered in series. The screens can 

be easily removed & cleaned as required. 

3.  Equalization Tank/Aeration tank. The tank is to be provided with air distribution piping with 

adequate number of Coarse Bubble diffusers. Existing S.T shall be used after necessary 

modification by GMVN. 

4.  Fludized aerobic bed reactor: The reactor tank is provided with Fixed Media of PVC material. 

The media is in fixed condition. The Sewage Water flows down keeping in contact with media. 

The air in form of fine bubbles coming from the bottom of tank comes in contact with Water & 

FAB /MBBR media. The tank is provided with fine bubble non-clog diffusers for the biological 

oxidation of sewage.  

5.  Air shall be used in FAB tank and will also be used in collection cum equalization tank to avoid 

the anaerobic conditions, smell problem and sedimentation of solids in to the tank. 

6.  Tube Deck Media Clarifier: The overflow of FAB/MBBR is to be taken in to the Tube Deck 

Media Clarifier. The Tube Settler Media in PVC is arranged to facilitate solid liquid separation.  

7.  Clarified/Clear Water Tank: The clear water from Tube Deck Media Clarifier flows in to this 

tank. A Sodium Hypochlorite solution is dosed in this tank using a metering pump.  

8.  Dual Media Filtration & Carbon Filtration System: The clarified & chlorinated water is to be 

pumped to Media Filter followed by Carbon Filter to further polish the treated effluent. The 

Carbon Filter removes colour & odor.  

9.  All civil work shall be carried out by G.M.V.N. as per site requirement. 

10.  Metering type dosing pump to have a better control on dosing rate and to avoid the wastage of 

chemicals to be provided. 

 

 



 

 

 

36 

 

Details of mechanical & electrical equipment 

  Description  Qty Specification    5kld Material Make 

A. Bar screen 2 no 
Dimension 300x450mm  

SS Fabricated 
Size  15 mm & 10 mm 

B. 
Ogsmechanism 
alongwith tank 

1 no 

Design flow 5 kld 

PP Fabricated PP syphon along with 
perforated system 

Size4“ 

C. Collection tank  1 no Capacity  5 kl Civil Brick masonry 

D. Effluent pump  

2 no Flow 0.25 m3/hr 

SS 
Kirloskar/ 
crompton or 
equivalent 

(1w+1s) Head 10 mtr 

  Solid handling capacity  35 mm  

  Motor rating 1 hp 

  Type             Submersible         

E Air blower 

2 no Capacity 15 m3/hr 

CI 
Beta/ airvac or 
equivalent 
 

(1w+1s) Head  4kg 

  Motor rating  1 hp 

  
Along with all required 
accessories 

  

F Air diffusing system     2 lot 

Disc diffuser   

Silicon 
 nrvi/ dollar/ or 
equivalent 

Qty  2 no 

Air distribution system  1 no 

Quadrant distribution 
along with di aeration 
system 

  

Fine diffuser   

Qty 02 nos 

Air  distribution system 
for both tank having di 
aeration 

  

G Mbbr tank I & II   

Design capacity  5  kld 

MSEP Fabricated 

 mbbr i & ii dimension 2 no  

Length  1400 mm 

Width 1000mm  

Height  1200 mm 

M.s.plate thickness 5 mm 

Internal epoxy paint thk 1mm 

External  paint S.e. 

H Mbbr media  1 lot 

Size 15 mm 

PP 
Vasu/dollar/ or 
equivalent 

Height 22 mm 

Qty 0.7 m3 

I 
Tubesettler with 
internal  media 

 1 lot 

Design 5 kld MSEP 

Fabricated 

Dimension   PVC 

Length 800 mm 
 

Width 1000 mm 
 

Height 
1000mm with 
hopper  

Plate thickness  5mm 
 



 

 

 

37 

 

Internal epoxy paint thk 1mm 
 

External  paint S.e. 
 

Pvc media     
 

Type Hexagonal 
 

Dimension 210 x 750 mm 
 

Qty  0.5 m3 
 

I Clear water pump 

  2  no Flow 0.25 m3/hr 

CI 
Kirloskar/cromp
ton/ or 
equivalent 

(1w+1s) Head 28 mtr 

  Type Mono block 

  Motor rating  0.5 hp 

J Bimedia filter media One set 

Dia 300 mm 

MSEP Fabricated 

Height 1200 mm 

Flow  1500 ltr/hr 

Design pressure 3.5 kg 

Shell thk 5 mm 

Dish thk  7 mm 

Valve type  Multipot 

Make Midas  

Size 1 ½“ 

Media qty 200 kg  

Four grade of internal 
media 

  

K 
Actvitedcarbon filter 
media. 

One set 

Dia 450 mm 

MS Fabricated 

Height 1800 mm 

Flow  1500 ltr/hr 

Design pressure 3.5 kg 

Shell thk 5 mm 

Dish thk  7 mm 

Valve type  Multipot 

Make Midas  

Size 1 ½“ 

Media qty 100 kg  

Internal media granular 
activated carbon 

  

Iodine value 650 

L 
Electro magnetic flow 
meter 

 one no 
Typeelectro magnetic   

CI 
Aster/ or 
equivalent Size 1“ 

M 
On line digital ph 
meter 

One set 

Type Digital 

PP 
Aster/ or 
equivalent 

Mounted On line 

Range  014 

N Chlorination system  One set 

Qty  01 nos 

PVC 
Jindal/ sheetal/ 
or equivalent 

Flow 57 ltr/hr 

Pressure  3.5 kg3.5 kg 

Type Electronic 

Moc PP 

Dosing tank 
Qty 

  
One no 



 

 

 

38 

 

0 Pressure gauges Four set 

04kg   

SS H.guru/eq Size 4“ 

Gilsyrine filled   

P Internal pipe & fitting 
 

As per requirement.   UPVC 
Prince/ astral/ 
or equivalent 

Q 
Electricalpanelalong 
with accessories 

One lot 
Dimension  600 x 450 mm 

MSPC 
 mark engg/ or 
equivalent Internal spare 

l&t/havells 
  

 

 

 
 

 
 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 
 

Proposed STP 
 



 

 

 

39 

 

    G. Sludge management and treated sewage disposal 
 

59. Treated water generated from the STPs would meet the disposal standard for BOD, TSS, Fecal 

coliform etc. The treated water will be collected in storage tanks and be connected by plumbing 

to all the flush tanks in toilets and to other points where the water can be used for washing yards, 

floors and also for gardening. Such STPs generate very less sludge. An impermeable layer 

would be constructed near the STP to collect the generated sludge. The sludge would then be 

used as manure for horticulture and gardening purposes. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



40 
  

Layout Map of 5 KLD STP 
Space required 16.68 sq m 



41 
  

Layout Map of 10 KLD STP 
Space required 18.85 sq m 



42 

 

IV-DESCRIPTION OF THE ENVIRONMENT 

 

A. Physical Environment 
 

60. This section presents a brief description of the existing environment, including its physical, 

ecological resources, and socio-economic development of Sub project of Pithoragarh and 

Bageshwar. Broad aspects on various environmental parameters such as geography, climate and 

meteorology, physiography, geology, seismology, ecology, socio-cultural and economic 

development parameters that are likely to be affected by the proposed rehabilitation and 

reconstruction of damaged tourism assets in Pithoragarh and Bageshwar are presented. 

Secondary information was compiled from relevant government agencies like the Forest 

Department, Wildlife Department, State Environment Protection, and Pollution Control Board 

and Metrological Department. 

i.   Geography  

61. Uttarakhand lies in the northern part of India amidst the magnificent Himalayas and dense 

forests. The State is bordering Himachal P radesh in the north-west and Uttar Pradesh in the 

South and shares international borders with Nepal and China. The State is comprised of 13 

districts, these are; Pithoragarh, Almora, Nainital, Bageshwar, Champawat, Uttarkashi, Udham 

Singh Nagar, Chamoli, Dehradun, Pauri, Tehri Garhwal, Rudraprayag, and Haridwar. 

Geographically, the state lies in the northern Himalayas between 28
0 

53’ 24” to 31
0
 27 50” North  

latitude and 77
0
34

”
27’ to 81

0
0 2

0 
22”  East longitude. The State has an area of 53,484 sq. km. 

and a population of about 8.48 million as per census 2001. 

 

62. Uttarakhand is divided into two regions and also called administrative divisions, basically 

following terrain: the Kumaon and Garhwal. The Kumaon division located southeast of the state 

and composed of Almora, Bageshwar, Champawat, Nainital, Pithoragarh, and Udham Singh 

Nagar. The Kumaon region is part of the vast Himalayan track and and the sub-mountains of 